Medicines Management Programme Preferred Drugs

Proton pump inhibitors for the treatment of gastro-oesophageal reflux disease.



MEDICINES MANAGEMENT PROGRAMME

Approved by:	Prof. Michael Barry, Clinical Lead, Medicines Management Programme (MMP).
Date approved:	10 th July 2019
Version:	1.0

Table of contents

1. Purpose1
2. Definitions
3. Proton pump inhibitors2
4. Preferred proton pump inhibitor3
5. Consultation for proton pump inhibitors in the treatment of gastro-oesophageal reflux disease3
6. Selection criteria3
6.1 Licensed therapeutic indications4
6.1.1 Gastro-oesophageal reflux disease5
6.2 Meta-analyses and systematic reviews in the treatment of gastro-oesophageal reflux disease5
6.3 International clinical guidelines for the treatment of gastro-oesophageal reflux disease 14
6.4 Adverse drug reactions18
6.5 Contraindications & cautions19
6.5.1 Contraindications19
6.5.2 Cautions19
6.6 Drug interactions21
6.7 Patient factors22
6.8 Cost
6.9 National prescribing trends25
7. Conclusion
8. Prescribing recommendations and deprescribing PPIs in GORD29
8.1 Prescribing recommendations for PPIs in GORD29
8.2 Deprescribing PPIs in GORD
References
Bibliography
Appendix A

Tables

Table 1: Licensed therapeutic indications for PPIs 4
Table 2: Summary of systematic reviews and meta-analyses for PPIs in the treatment of
GORD6
Table 3: International clinical guidelines for the treatment of GORD14
Table 4: NICE dosage information on PPIs for the treatment of GORD & dyspepsia in adults
Table 5: NICE dosage information on PPIs for the treatment of severe oesophagitis15
Table 6: Common adverse drug reactions of individual PPIs 18
Table 7: The defined daily dose of each PPI for the treatment of GORD23
Table 8: Breakdown of total number of prescriptions for different strengths of PPIs on the
GMS scheme from January 2017-September 201727
Table 9: Los Angeles classification of reflux oesophagitis 39

Figures

Figure 1: Combined total number of prescriptions for PPIs on the GMS scheme 2007-20172
Figure 2: PCRS reimbursed cost of 28 dosage units of each PPI23
Figure 3: PCRS reimbursed cost of 28 dosage units based on defined daily dose24
Figure 4: Volume of claims reimbursed by the PCRS for PPIs on the GMS scheme September
2016-August 201725
Figure 5: Number of prescriptions for PPIs on the GMS scheme September 2016-August
2017
Figure 6: Total expenditure for each PPI on the GMS scheme January 2015-August 201726
Figure 7: An example of deprescribing a PPI in GORD32

List of abbreviations

ADR	Adverse drug reaction
AGAI	American Gastroenterological Association Institute
CADTH	Canadian Agency for Drugs and Technologies in Health
CDS	Community drugs schemes
CI	Confidence Interval
COMPUS	Canadian Optimal Medication Prescribing and Utilisation Service
СҮР	Cytochrome P450
DDD	Defined daily dose
DPS	Drugs Payment Scheme
EAES	European Association of Endoscopic Surgery
ENRD	Endoscopy-negative reflux disease
GDG	Guideline Development Group
GI	Gastrointestinal
GMS	General Medical Services
GORD	Gastro-oesophageal reflux disease
H. pylori	Helicobacter pylori
H2RA	Histamine-2 receptor antagonist
HPRA	Health Products Regulatory Authority
HSE	Health Service Executive
MMP	Medicines Management Programme
NERD	Non-erosive reflux disease
NICE	National Institute for Health and Care Excellence
NNT	Number needed to treat
NSAID	Non-steroidal anti-inflammatory drug
PCRS	Primary Care Reimbursement Service
PPI	Proton pump inhibitor
PUD	Peptic ulcer disease
RCT	Randomised controlled trial

RR	Relative risk
SCLE	Subacute cutaneous lupus erythematosus
SmPC	Summary of Product Characteristics
WHO	World Health Organisation

Acknowledgements

The MMP wishes to acknowledge the staff of the National Medicines Information Centre (NMIC) and the National Centre for Pharmacoeconomics (NCPE) for their input and contributions to this document.

1. Purpose

Lansoprazole has been the Health Service Executive's Medicines Management Programme (HSE-MMP) preferred proton pump inhibitor (PPI) since April 2013.¹ The purpose of this report is to review the choice of preferred PPI in light of the current available evidence.

The MMP aims to promote safe, effective and cost-effective prescribing. The Preferred Drugs Initiative identifies a single 'preferred drug' within a therapeutic drug class, and offers prescribers useful guidance on selecting, prescribing and monitoring this drug for a particular condition. In this case the use of PPIs for the treatment of gastro-oesophageal reflux disease (GORD) in adults is reviewed.

Prescribers are encouraged to make the preferred drug their drug of first choice, when initiating a PPI and when there is a need to change from one PPI to another in the treatment of GORD.

This report should be used in conjunction with clinical judgement and decision making appropriate to the individual patient. Prescribers should refer to sources such as the Summary of Product Characteristics (SmPC) to inform decisions made concerning individual patients.

2. Definitions

For the purpose of this report, the associated ingredient cost refers to the reimbursed cost of the named PPIs as listed on the HSE Primary Care Reimbursement Service (PCRS) website. Reimbursed PPIs licensed for the treatment of GORD are included in this review.

When two or more preparations of the same drug are listed, (e.g. where there are different manufacturers/suppliers), the least expensive preparation with all the relevant indications has been selected for the evaluation. Costs are correct as of 19th June 2019.

1

3. Proton pump inhibitors

PPIs inhibit gastric acid secretion by blocking the hydrogen-potassium adenosine triphosphatase enzyme system ("proton pump") of the gastric parietal cell.² All PPIs have a similar mechanism of action.^{3,4}

There are five licensed PPIs reimbursed in Ireland; esomeprazole, lansoprazole, omeprazole, pantoprazole and rabeprazole.^{5,6} Total annual expenditure (inclusive of ingredient cost and pharmacy dispensing fees) in 2017 on PPIs under the Community Drugs Schemes (CDS) was €44.93 million.⁷

Expenditure on PPIs has decreased in recent years due to the introduction of generic substitution and reference pricing. However, PPIs were the second most expensive class of medicines on the General Medical Services (GMS) scheme in 2017, with esomeprazole the fifth most commonly prescribed drug (the number of prescriptions was 1,317,708 and total annual expenditure of ≤ 16.53 million).⁷



Figure 1: Combined total number of prescriptions for PPIs on the GMS scheme 2007-2017 Figure 1 illustrates there has been an increase in the number of prescriptions for PPIs under the GMS scheme from 2007 to 2017.⁷

4. Preferred proton pump inhibitor

Based on the current evidence pantoprazole is the MMP's preferred PPI for the treatment of GORD.

5. Consultation for proton pump inhibitors in the treatment of gastro-oesophageal reflux disease

A period of consultation was undertaken in which submissions from relevant stakeholders, including the pharmaceutical industry and professional bodies representing clinicians and healthcare professionals, were invited. This consultation period closed on 14th September 2018.

6. Selection criteria

A number of key criteria were considered in the MMP preferred PPI selection process:

- Licensed indications
- Clinical outcome data
- International clinical guidelines
- Adverse drug reactions
- Contraindications and cautions
- Drug interactions
- Patient factors
- Cost
- National prescribing trends

6.1 Licensed therapeutic indications

The focus of this guidance is the use of PPIs in GORD; all PPIs considered in this review are licensed to treat symptomatic GORD and in the treatment and prevention of reflux oesophagitis. The licensed indications for PPIs are summarised in Table 1.

Indication	Esomeprazole ^{8,9}	Lansoprazole	Omeprazole	Pantoprazole	Rabeprazole
Symptomatic GORD	\checkmark	\checkmark	\checkmark	\checkmark	\checkmark
Treatment of reflux oesophagitis	\checkmark	\checkmark	\checkmark	\checkmark	√**
Prophylaxis of reflux oesophagitis	\checkmark	√	\checkmark	√	√**
Treatment of duodenal ulcers	√ †	\checkmark	\checkmark	\checkmark	\checkmark
Prevention of relapse of duodenal ulcers	√‡		\checkmark		
Treatment of gastric ulcers		√	\checkmark	√	\checkmark
Prevention of relapse of gastric ulcers	√‡		\checkmark		
H. pylori eradication ^Ω	\checkmark	\checkmark	\checkmark	\checkmark	\checkmark
Treatment of NSAID associated ulcers (gastric & duodenal)	√ (gastric)	\checkmark	\checkmark		
Prophylaxis of NSAID associated ulcers (gastric & duodenal) in patients at risk	\checkmark	\checkmark	\checkmark	\checkmark	
Prolonged treatment after intravenous induced prevention of rebleeding peptic ulcers	\checkmark				
Zollinger-Ellison Syndrome	\checkmark	√	\checkmark	√	\checkmark

 Table 1: Licensed therapeutic indications for PPIs*

* Certain indications refer to specific dosages that are not detailed in this table.

** Referred to in SmPC as symptomatic erosive or ulcerative GORD and GORD long-term management (GORD maintenance). +Associated with H. pylori in combination with appropriate antibiotics.

‡Associated with H. pylori.

 $\boldsymbol{\Omega}$ In combination with appropriate antibiotics.

GORD: gastro-oesophageal reflux disease; H. pylori: Helicobacter pylori; NSAID: non-steroidal anti-inflammatory drug

All PPIs are licensed for the treatment of GORD under MMP review.

6.1.1 Gastro-oesophageal reflux disease

GORD is defined as a condition that develops when the reflux of stomach contents causes troublesome symptoms and/or complications.¹⁹ The characteristic symptoms of GORD are retrosternal burning (heartburn) and regurgitation. According to the definition, "troublesome" symptoms are those that adversely affect an individual's well-being.¹⁹

The main complications of GORD are reflux oesophagitis, the development of strictures, Barrett's oesophagus and oesophageal adenocarcinoma. However, despite the possible serious consequences, GORD usually presents as a relatively benign condition.²⁰

An approximate prevalence for GORD ranges from 10-20% in the Western world defined by at least weekly heartburn and/or acid regurgitation.²¹

GORD can be subdivided based on endoscopic findings into erosive disease (reflux oesophagitis) and non-erosive reflux disease.²⁰

Reflux oesophagitis (also called erosive oesophagitis) is defined endoscopically by visible breaks of the distal oesophageal mucosa.¹⁹ The severity of reflux oesophagitis is usually graded according to the Los Angeles classification, from grades A to D denoting increasing severity and extension of inflammation (see Appendix A).^{20,22}

Non-erosive reflux disease (NERD) [also called endoscopy-negative reflux disease (ENRD)] is defined by the presence of troublesome reflux-associated symptoms and the absence of mucosal breaks at endoscopy.¹⁹

6.2 Meta-analyses and systematic reviews in the treatment of gastro-oesophageal reflux disease

Systematic reviews and meta-analyses which utilise pooled data from clinical trials, provide a means of assessing the general and comparative efficacy of PPIs, and were considered as part of the review process.

Review	Author	Year	Number of patients	Drugs	Conclusion
Comparative effectiveness and acceptability of the FDA- licensed proton pump inhibitors for erosive oesophagitis-A PRISMA compliant network meta- analysis ²³	Li et al.	2017	25,088	Esomeprazole 20 & 40 mg, lansoprazole 30 mg, pantoprazole 40 mg, omeprazole 20 mg, rabeprazole 20 mg, dexlansoprazole 60 mg*.	Esomeprazole 20-40 mg, pantoprazole 40 mg, lansoprazole 30 mg, showed more benefits in effectiveness and acceptability than other interventions.
A systematic review of proton pump inhibitors for the treatment of adult patients with symptomatic GORD or PUD ²⁴	Drug Assessment Working Group of the Therapeutics Initiative	2016	Esomeprazole vs. other PPIs (n=23,789) & lansoprazole vs. other PPIs (n=7,532) in GORD	Varying doses of esomeprazole, lansoprazole, omeprazole, pantoprazole, rabeprazole.	Esomeprazole and lansoprazole were not significantly different to other PPIs for most outcome measures.
Cochrane review: Medical treatments in the short-term management of reflux oesophagitis ²⁵	Moayyedi et al.	2007	35,978	PPIs, H2RAs, prokinetics, sucralfate.	Standard doses of individual PPIs did not show statistically significant different effects on healing of oesophagitis.
Evidence for PPI use in GORD, dyspepsia and PUD ²⁶	Canadian Optimal Medication Prescribing and Utilisation Service	2007	Duplicated data in paper, cannot determine total number	Varying doses of esomeprazole, lansoprazole, omeprazole, pantoprazole, rabeprazole.	No clinically important differences among PPIs in the treatment of symptomatic GORD, ENRD, erosive oesophagitis.
Esomeprazole versus other PPIs in erosive oesophagitis: a meta-analysis of randomised clinical trials ²⁷	Gralnek et al.	2006	15,316	Esomeprazole 40 mg, lansoprazole 30 mg, omeprazole 20 mg & 40 mg, pantoprazole 40 mg.	Choice of PPI used in the treatment of GORD should be based on a number of factors- patient's disease presentation, drug cost, formulary availability, patient tolerability of the drug.

Table 2: Summary of systematic reviews and meta-analyses for PPIs in the treatment of GORD

Review	Author	Year	Number of patients	Drugs	Conclusion
Systematic review: proton pump inhibitors (PPIs) for the healing of reflux oesophagitis- a comparison of esomeprazole with other PPIs ²⁸	Edwards et al.	2006	13,572	Esomeprazole 40 mg, lansoprazole 30 mg, omeprazole 20 mg, pantoprazole 40 mg.	Healing benefit in terms of esomeprazole 40mg was found. Significant levels of unexplained statistical heterogeneity was detected in the primary analysis.
Systematic review: direct comparative trials of the efficacy of PPIs in the management of GORD and PUD ²⁹	Vakil et al.	2003	Data not reported	Varying doses of esomeprazole, lansoprazole, omeprazole, pantoprazole, rabeprazole.	Insufficient data to establish the superiority of any one PPI over another across all disease states treated.
Meta-analysis: comparing the efficacy of proton pump inhibitors in short-term use ³⁰	Klok et al.	2003	Duplicated data in paper, cannot determine total number	Varying doses of esomeprazole, lansoprazole, omeprazole, pantoprazole, rabeprazole	One difference found in the treatment of GORD was likely to be dose dependent and not PPI specific. Therefore when prescribing PPIs factors other than clinical efficacy, such as those related to pharmaco-economics, may be considered.

ENRD: endoscopy-negative reflux disease; GORD: gastro-oesophageal reflux disease; H2RA: histamine-2 receptor antagonist; N: number; PUD: peptic ulcer disease *no marketing authorisation in Ireland.

Direct comparison of the efficacy of different PPIs is difficult as different dosing regimens were used in individual studies. In terms of the National Institute for Health and Care Excellence (NICE) guidance, which contains dosage information on PPIs for the treatment of GORD and dyspepsia in adults (Table 4, page 15), esomeprazole 40 mg is considered a double dose PPI, in comparison to lansoprazole 30 mg, omeprazole 20 mg, pantoprazole 40 mg and rabeprazole 20 mg, which are considered full (standard) dose PPIs.³¹

When undertaking meta-analysis of dose related effects, NICE classed esomeprazole 20 mg as a full dose equivalent to lansoprazole 30 mg, omeprazole 20 mg, pantoprazole 40 mg and rabeprazole 20 mg.³¹ In light of this guidance, some trials compared non-equivalent doses of PPIs.

The key findings from the meta-analyses and systematic reviews in Table 2 were as follows:

A network meta-analysis by Li et al. (2017) involved 25 randomised controlled trials • (RCTs) and 25,088 patients with erosive oesophagitis.²³ Patients were randomised to esomeprazole 20-40 mg, pantoprazole 40 mg, lansoprazole 30 mg, rabeprazole 20 mg, omeprazole 20 mg, dexlansoprazole 60 mg (no marketing authorisation in Ireland). The primary outcome was the endoscopic healing rates of erosive oesophagitis at four and eight weeks, heartburn relief rate was a secondary efficacy outcome. Acceptability of treatment was also determined based on the proportion of patients who withdrew from a study for any reason. After a clustering analysis of two outcomes (endoscopic healing rates at four weeks and acceptability of treatment with PPIs), esomeprazole 20-40 mg, pantoprazole 40 mg and lansoprazole 30 mg showed more benefits in terms of effectiveness than the other interventions. This network meta-analysis found that esomeprazole 40 mg improved the healing rate of erosive oesophagitis to a greater extent than omeprazole 20 mg at four and eight weeks, lansoprazole 30 mg at four and eight weeks, rabeprazole 20 mg at up to eight weeks, and pantoprazole 40 mg at four weeks only. Esomeprazole 40 mg improved symptoms of heartburn to a greater extent than omeprazole 20 mg and lansoprazole 30 mg, but not pantoprazole 40 mg or rabeprazole 20 mg.²³ It should be noted this network meta-analysis included comparisons between non-equivalent doses of PPIs. For example, NICE dosage guidance for the treatment of GORD and dyspepsia in adults considers esomeprazole 40 mg once a day as a double dose PPI, which in this study was compared to standard dose PPIs (lansoprazole 30 mg once a day, omeprazole 20 mg once a day, pantoprazole 40 mg once a day, rabeprazole 20 mg once a day).³¹

The Drug Assessment Working Group of the Therapeutics Initiative, Canada (2016) conducted systematic reviews to compare the efficacy and safety of different PPIs, in patients with symptomatic GORD and in patients with peptic ulcer disease (PUD).²⁴ The first systematic review of adult patients with symptomatic GORD involved ten RCTs which compared esomeprazole to omeprazole; twelve RCTs which compared esomeprazole; five RCTs which compared esomeprazole to rabeprazole. One RCT had multiple treatment arms. Patients were randomised to receive esomeprazole 20-40 mg daily, omeprazole 20 mg daily, pantoprazole 20-40 mg daily, rabeprazole 10-50 mg daily (a novel rabeprazole extended release 50 mg formulation was included, it is not currently available). Esomeprazole was not significantly different to other PPIs for most outcome measures; time to first resolution of symptoms, mortality, serious adverse events. Although a few significant differences in outcome measures were noted, they were based on low to very low guality evidence.²⁴ Therefore, they were not judged clinically relevant.

The second systematic review of adult patients with symptomatic GORD involved twelve RCTs which compared lansoprazole to omeprazole; five RCTs which compared lansoprazole to pantoprazole; two RCTs which compared lansoprazole to rabeprazole. Five trials had multiple treatment arms. Patients were randomised to receive lansoprazole 30-60 mg daily, omeprazole 20-40 mg daily, pantoprazole 40-80 mg daily, rabeprazole 20 mg daily. Lansoprazole was not significantly different to other PPIs for most outcome measures; total relief of symptoms, relief of retrosternal pain, relief of dysphagia, time to first resolution of symptoms, endoscopic healing of oesophagitis, recurrence or relapse of symptoms, mortality, serious adverse events, withdrawal due to adverse events and patients with at least one adverse event. While a few significant differences in outcome measures were noted, the differences were based on low to very low quality evidence.²⁴ Therefore, they were not judged clinically relevant.

9

- A Cochrane review by Moayyedi et al. (2007) involved 134 RCTs and 35,978 patients with erosive oesophagitis.²⁵ The review assessed the effectiveness of PPIs, H-2 receptor antagonists (H2RAs) [cimetidine, famotidine, nizatidine, ranitidine], prokinetic therapy [cisapride, domperidone, metoclopramide], sucralfate and placebo in healing oesophagitis or curing reflux symptoms or both. The review demonstrated that PPIs had clear superiority in healing oesophagitis over all other therapies. The standard doses of individual PPIs did not show statistically significant different effects on healing of oesophagitis. This review was later divided into smaller reviews.²⁵
- The Canadian Optimal Medication Prescribing and Utilisation Service (COMPUS), a service of the Canadian Agency for Drugs and Technologies in Health (CADTH), prepared a scientific report (2007), entitled "Evidence for PPI use in GORD, dyspepsia and PUD".²⁶

The authors of this report assessed the quality of the included evidence (consequently six good quality systematic reviews, three poor quality systematic reviews, one good quality RCT and seven poor quality RCTs were included). Patients were randomised to esomeprazole 20-40 mg, lansoprazole 15-30 mg, omeprazole 20 mg, pantoprazole 20-40 mg, rabeprazole 10-20 mg.

The results of this review indicated that PPIs are equally efficacious in the initial treatment of various gastrointestinal conditions. The review found in the treatment of symptomatic GORD, including both ENRD and erosive oesophagitis, there were no clinically important differences among standard doses of PPIs (esomeprazole 20 mg, lansoprazole 30 mg, omeprazole 20 mg, pantoprazole 40 mg and rabeprazole 20 mg).²⁶ These are the same standard doses as the standard doses in NICE guidance for the treatment of GORD and dyspepsia in adults.³¹

A meta-analysis by Gralnek et al. (2006) involved ten studies (eight RCTs, one published abstract, and one unpublished trial reported in the manufacturer's package insert) and 15,316 patients.²⁷ The study examined the efficacy of esomeprazole 40 mg, omeprazole 20-40 mg, lansoprazole 30 mg and pantoprazole 40 mg in the healing of erosive oesophagitis and GORD symptom relief. The authors concluded that the choice of PPI used in the treatment of GORD should be based on a number of factors

including the patient's disease presentation, drug cost, formulary availability and patient tolerability of the drug.

At eight weeks there was a 5% relative increase in the probability of healing of erosive oesophagitis with esomeprazole 40 mg versus other PPIs (relative risk (RR) 1.05; 95% confidence interval (CI): 1.02-1.08), the number needed to treat (NNT) for patients with Los Angeles grade A oesophagitis was 50. Esomeprazole 40 mg conferred an 8% relative increase in the probability of GORD symptom relief at four weeks (RR 1.08; 95% CI: 1.05-1.11), the NNT was 25. While the authors found that esomeprazole provided a statistically significant improvement, only a modest degree of improved effectiveness in the healing of erosive oesophagitis was found, which appeared to be limited to patients with more severe disease. Furthermore, the authors found no evidence of a clinically meaningful improvement in symptom relief with esomeprazole 40 mg compared to the other PPIs.²⁷ Moreover, this trial did not compare equivalent doses of PPIs in nine of the included studies, which involved 14,996 patients. NICE dosage guidance for the treatment of GORD and dyspepsia in adults considers esomeprazole 40 mg once a day as a double dose PPI, which in this study was compared to standard dose PPIs (lansoprazole 30 mg once a day, omeprazole 20 mg once a day, pantoprazole 40 mg once a day).³¹

• A systematic review by Edwards et al. (2006) compared the effectiveness of esomeprazole 40 mg with lansoprazole 30 mg, omeprazole 20 mg, pantoprazole 40 mg and rabeprazole 20 mg in the healing of reflux oesophagitis.²⁸ No studies were identified comparing rabeprazole with esomeprazole. A meta-analysis was undertaken, which involved six trials and 13,572 patients on the healing rates of reflux oesophagitis. It showed a benefit in favour of esomeprazole 40 mg at four weeks (RR 0.92; 95% CI: 0.90-0.94; P < 0.00001) and eight weeks (RR 0.95; 95% CI: 0.94-0.97; P <0.00001). However, significant levels of unexplained statistical heterogeneity was detected at four weeks (P=0.002) and eight weeks (P=0.009).²⁸ Moreover, the study actually compared a double dose PPI, esomeprazole 40 mg once a day, to standard dose PPIs, lansoprazole 30 mg, omeprazole 20 mg, pantoprazole 40 mg, in terms of NICE dosage guidance for the treatment of GORD and dyspepsia in adults.³¹

A systematic review by Vakil et al. (2003) involved 32 trials and was conducted to identify any consistent evidence of differences in outcomes between PPIs and doses used in the management of GORD and PUD.²⁹ The number of participants in each study was not reported. Patients were randomised to esomeprazole 20-40 mg, lansoprazole 15-60 mg, omeprazole 20-40 mg, pantoprazole 40-80 mg, rabeprazole 10-20 mg. The review assessed healing and symptom relief in GORD, maintenance of healing of GORD and healing and maintenance of ulcers.

Overall, there was insufficient data to establish the superiority of one PPI or dose over all others across all disease states treated. The results showed a higher rate of symptom relief in GORD patients treated with lansoprazole 30 mg versus omeprazole 20 mg on days one to three of treatment, and with esomeprazole 40 mg versus omeprazole 20 mg at eight weeks. The results showed that esomeprazole 40 mg was more effective than omeprazole 20 mg in the healing of oesophagitis at eight weeks, but there were no significant differences between other PPIs at standard doses in the healing of oesophagitis. While the authors made a clinical recommendation that esomeprazole is the only PPI that demonstrated superior healing in head-to-head studies with other PPIs, cost and other factors that affect clinical decisions on drug use were not considered.²⁹ Furthermore, when the results are considered, this trial did not compare equivalent doses of PPIs. NICE dosage guidance for the treatment of GORD and dyspepsia in adults considers esomeprazole 40 mg once a day as a double dose PPI in comparison to a standard dose PPI omeprazole 20 mg once a day.³¹

• A meta-analysis by Klok et al. (2003) involved trials where two or more PPIs were compared in the short-term management of GORD, PUD and eradication of *H. pylori.*³⁰ It investigated whether clinical differences existed between PPIs. In the treatment of GORD, this study compared the efficacy of esomeprazole 20-40 mg, lansoprazole 15-30 mg, omeprazole 20-40 mg, pantoprazole 20-40 mg, rabeprazole 10-20 mg. Overall, the authors noted that all PPIs appeared to be clinically comparable, and the clinical choice of PPI may be based on other factors, such as pharmacoeconomic considerations. The authors noted that studies comparing different PPIs over a longer period, have not shown significant differences in safety and efficacy between the PPIs studied.

One statistically significant difference was found in the treatment of GORD; esomeprazole 40 mg was superior to omeprazole 20 mg (RR 1.18; 95% CI: 1.14-1.23) in endoscopic healing. The authors indicated that this difference was likely to be dose dependent and not PPI specific. No other significant differences were found.³⁰ Furthermore, NICE dosage guidance for the treatment of GORD and dyspepsia in adults considers esomeprazole 40 mg once a day as a double dose PPI in comparison to omeprazole 20 mg once a day, which is considered a standard dose.³¹

When assessing the above meta-analyses and systematic reviews, the MMP recognise the potential for bias in meta-analyses and systematic reviews carried out on behalf of a particular product or manufacturer.

Following this assessment, the MMP noted there were no significant differences in clinical efficacy among various PPIs when compared at equivalent doses.

There were no significant differences in clinical efficacy noted among various PPIs when compared at equivalent doses.

6.3 International clinical guidelines for the treatment of gastrooesophageal reflux disease

Review body	Guideline	Year	Initial drug treatment options	Preferred PPI
National Institute for Health and Care Excellence (NICE) ³¹	GORD & dyspepsia in adults	2014	PPI	None
World Gastroenterology Organisation ³²	GORD	2015	PPI	None
European Association of Endoscopic Surgery (EAES) 33	GORD	2014	PPI	None
American College of Gastroenterology (ACG) ³⁴	GORD	2013	PPI	None
American Gastroenterological Association Institute (AGAI) 35	GORD	2008	PPI	None

Table 3: International clinical guidelines for the treatment of GORD

National Institute for Health and Care Excellence

National Institute for Health and Care Excellence (NICE) guidance *GORD and dyspepsia in adults: investigation and management* (2014), recommends that patients with GORD should be offered a full-dose PPI (Table 4) for four to eight weeks. If symptoms recur after initial treatment, patients should be offered a PPI at the lowest dose possible to control symptoms. "As needed" use of PPIs should also be discussed with patients.³¹

PPI	Full (standard) dose	Low (on-demand) dose	Double dose
Esomeprazole	20 mg once a day [*]	Not available	40 mg once a day †
Lansoprazole	30 mg once a day	15 mg once a day	30 mg twice a day**
Omeprazole	20 mg once a day	10 mg once a day ^{**}	40 mg once a day
Pantoprazole	40 mg once a day	20 mg once a day	40 mg twice a day**
Rabeprazole	20 mg once a day	10 mg once a day	20 mg twice a day ^{**}

Table 4: NICE dosage information on PPIs for the treatment of GORD & dyspepsia in ad	lults
--	-------

*When undertaking meta-analysis of dose related effects, NICE classed esomeprazole 20 mg as a full dose equivalent to omeprazole 20 mg.

** Off-label dose for GORD.

⁺ Esomeprazole 40 mg is considered as a double dose as esomeprazole 20 mg is considered equivalent to omeprazole 20mg.

The NICE guidance provides separate information specifically for the treatment of severe oesophagitis along with separate dosage information (Table 5).

NICE guidance recommends that patients should be offered a full-dose PPI (Table 5) for eight weeks to heal severe oesophagitis (Los Angeles classification grade C/D)[see Appendix A], taking into account the patient's preference and clinical circumstances, such as underlying health conditions and possible interactions with other medications. If initial treatment fails in the healing of severe oesophagitis, a high dose of the initial PPI should be considered, or switching to a different full-dose PPI or switching to a different high-dose PPI, taking into account the patient's preference and clinical circumstances such as tolerability of the initial PPI, underlying health conditions and possible interactions with other drugs.³¹

Following completion of initial treatment, in patients with severe oesophagitis, a full-dose PPI (Table 5) should be offered as long-term maintenance treatment. In choosing a PPI, the patient's preference, clinical circumstances and the acquisition cost of the PPI should be considered.³¹

If the patient's severe oesophagitis fails to respond to maintenance treatment, a clinical review should be carried out. Consideration should be given to switching to another PPI at full-dose or high dose, taking into account the patient's preference and clinical circumstance, and/or seeking specialist advice.³¹

PPI	Full (standard) dose	Low (on-demand) dose	High (double) dose
Esomeprazole	40 mg once a day [*]	20 mg once a day [*]	40 mg twice a day [*]
Lansoprazole	30 mg once a day	15 mg once a day	30 mg twice a day**
Omeprazole	40 mg once a day [*]	20 mg once a day [*]	40 mg twice a day [*]
Pantoprazole	40 mg once a day	20 mg once a day	40 mg twice a day**
Rabeprazole	20 mg once a day	10 mg once a day	20 mg twice a day ^{**}

Table 5: NICE dosage information on PPIs for the treatment of severe oesophagitis

*Specifically for severe oesophagitis **Off-label dose for GORD

The NICE Guideline Development Group (GDG), based on the available evidence, concluded that it was not possible to determine with confidence, which PPI was the best for healing or maintenance in patients with severe erosive reflux disease. The NICE GDG agreed that a "class effect" could be assumed for all PPIs and that the choice of PPI should be based on individual patient preferences and their clinical circumstances. The NICE GDG did not recommend a specific PPI.³¹

World Gastroenterology Organisation

The World Gastroenterology Organisation global guideline *GORD* (2015), recommends that a formal course of PPI therapy of adequate duration (usually eight weeks), is required in order to assess the treatment response in GORD patients.³²

In order to have better symptom control, the guideline recommends that patients should be informed of appropriate use of PPI therapy; PPIs should be taken 30-60 minutes before breakfast, and in the case of twice-daily dosing, 30-60 minutes before the last meal of the day.³²

This guideline does not recommend a particular PPI to use in the treatment of GORD.

European Association of Endoscopic Surgery

The European Association of Endoscopic Surgery (EAES) *Recommendations for the management of GORD* (2014), recommends that PPI therapy is always the primary therapy for acute GORD. The recommendations take into account that some studies have shown a mild to moderate benefit of one PPI over another. However, standard doses of esomeprazole, lansoprazole, omeprazole, pantoprazole and rabeprazole for the most part have shown comparable rates of healing and remission of erosive oesophagitis.³³

American College of Gastroenterology

The American College of Gastroenterology (ACG) *Guidelines for the diagnosis and management of GORD* (2013), recommends that an eight-week course of a PPI is the therapy of choice for symptom relief and healing of erosive oesophagitis. Maintenance PPI therapy is recommended for GORD patients who continue to have symptoms after a PPI is discontinued and in patients with complications including erosive oesophagitis and Barrett's oesophagus. The guidance states there are no major differences in efficacy between the different PPIs. For patients who require long-term PPI therapy, PPIs should be administered at the lowest effective dose, including on-demand or intermittent therapy.³⁴

American Gastroenterological Association Institute

The American Gastroenterological Association Institute (AGAI) *Technical review on the management of GORD* (2008), recommends antisecretory drugs for the treatment of patients with oesophageal GORD symptoms (healing oesophagitis, symptomatic relief and maintaining healing of oesophagitis). For these indications, PPIs are more effective than H2RAs.³⁵

This guideline does not recommend a particular PPI to use in the treatment of GORD. The guideline states that factors such as side-effects and onset of action will likely govern the selection of the initial therapy for most patients.³⁵

International clinical guidelines do not identify a preferred PPI for the treatment of GORD.

6.4 Adverse drug reactions

The common adverse drug reactions (ADRs) [incidence of ≥ 1 in 100 to < 1 in 10] for PPIs are listed in Table 6. A full list of ADRs for each drug can be found in the individual SmPC available at www.hpra.ie.⁸⁻¹⁸

Adverse drug	Esomeprazole	Omeprazole	Lansoprazole	Pantoprazole	Rabeprazole
reaction	8,9	12-14	10,11	15,16	17,18
Headache	\checkmark	\checkmark	\checkmark		\checkmark
Abdominal	\checkmark	\checkmark			\checkmark
pain					
Constipation	\checkmark	\checkmark	\checkmark		\checkmark
Diarrhoea	\checkmark	\checkmark	\checkmark		\checkmark
Flatulence	\checkmark	\checkmark	\checkmark		\checkmark
Nausea	\checkmark	\checkmark	\checkmark		\checkmark
Vomiting	\checkmark	\checkmark	\checkmark		\checkmark
Fundic gland	\checkmark	\checkmark	\checkmark	\checkmark	\checkmark
polyps					
(benign)					
Dizziness			\checkmark		\checkmark
Stomach ache			\checkmark		
Dry mouth or			\checkmark		
throat					
Raised liver			\checkmark		
enzyme levels					
Urticaria			✓		
Itching			✓		
Rash			✓		
Fatigue			\checkmark		
Infections					\checkmark
Insomnia					\checkmark
Cough					\checkmark
Pharyngitis					\checkmark
Rhinitis					\checkmark
Non-specific					\checkmark
pain					
Back pain					\checkmark
Asthenia					\checkmark
Influenza like					\checkmark
illness					

Table 6: Common adverse drug reactions of individual PPIs

As seen in Table 6, rabeprazole has the greatest number of common ADRs reported in its SmPC. Conversely, pantoprazole appears to have the best safety profile based on common ADRs reported in its SmPC.

Pantoprazole is the preferred PPI in terms of adverse drug reaction profiles under MMP review.

6.5 Contraindications & cautions

It is advisable to consult the SmPC of the individual PPIs for guidance on contraindications and cautions, available at www.hpra.ie.

6.5.1 Contraindications

Hypersensitivity: All PPIs are contraindicated where there is hypersensitivity to the active substance or any of the excipients.⁸⁻¹⁸

6.5.2 Cautions

Gastric cancer: PPIs may mask the symptoms of gastric cancer and delay diagnosis. Particular care is needed in those presenting with alarm symptoms, e.g. recurrent vomiting, dysphagia, anaemia.⁸⁻¹⁸

Gastrointestinal infections: PPIs may increase the risk of gastrointestinal (GI) infections caused by bacteria such as *Salmonella*, *Campylobacter* and especially in hospitalised patients, *Clostridium difficile*.^{8-18,36} Consideration should be given to stopping/reviewing the need for PPIs in patients with or at high risk of *Clostridium difficile* infection.³⁷

Patients on long-term treatment (particularly those treated for more than one year) should be kept under regular surveillance.⁸⁻¹⁸

Long-term safety concerns include the following:

- Bone fracture: At high doses and for long duration (>1 year), PPIs may modestly increase the risk of hip, wrist and spine fractures, predominately in the elderly or in the presence of other recognised risk factors. Patients at risk of osteoporosis should receive care according to current clinical guidelines and have an adequate intake of vitamin D and calcium.^{8-18,38}
- Vitamin B12 absorption: With long-term treatment, PPIs may reduce absorption of vitamin B12. Particular care should be taken in treating older or malnourished patients taking PPIs for more than one year or in patients taking other drugs that can affect vitamin B12 levels e.g. metformin.^{8-18,36}
- Hypomagnesaemia: Prolonged use of PPIs can lead to hypomagnesaemia. Measurement of serum magnesium concentrations should be considered, before starting PPI treatment and periodically during treatment, in patients expected to be

on prolonged treatment or who take PPIs with digoxin or with drugs that may cause hypomagnesaemia e.g. diuretics.^{8-18,39}

Other:

- Subacute cutaneous lupus erythematosus (SCLE): PPIs are associated with very rare cases of SCLE, which can occur weeks, months or even years after exposure. In most cases, symptoms resolve on stopping the PPI treatment. A patient who develops SCLE with a particular PPI may be at risk of the same reaction with another PPI. ^{8-18,40}
- Interference with laboratory tests: PPIs can increase Chromogranin A levels, which may interfere with investigations for neuroendocrine tumours.⁸⁻¹⁸

There are no significant differences between PPIs in terms of contraindications and cautions under MMP review.

6.6 Drug interactions

PPIs are metabolised through the cytochrome P450 (CYP) hepatic drug metabolising system. The isoenzymes involved are CYP2C19 and CYP3A4. Differences in metabolism among the PPIs results in differential propensities to cause interactions.⁴¹

Lansoprazole, pantoprazole and rabeprazole appear to be associated with lower incidences of drug interactions compared to omeprazole and esomeprazole. This is resulting from either their lower affinity for specific CYP isoenzymes or the involvement of additional elimination processes.⁴²

An overview of potential drug-drug interactions that may occur with PPIs and commonly prescribed drugs in Ireland is summarised below. This list is not exhaustive and it is advisable to consult the SmPC of individual PPIs for a comprehensive list of drug interactions, available at www.hpra.ie.

- Drugs known to induce or inhibit CYP2C19 or CYP3A4 may alter a PPI's plasma concentration.^{8-18,42}
- Medicinal products with pH-dependent absorption: Gastric acid suppression during treatment with PPIs might decrease or increase the absorption of medicinal products with a gastric pH-dependent absorption e.g. ketoconazole, erlotinib, atazanavir.⁸⁻¹⁸ This type of interaction can occur with all PPIs.⁴¹
- Clopidogrel: Esomeprazole and omeprazole can decrease the efficacy of clopidogrel. Therefore, concomitant use of esomeprazole or omeprazole and clopidogrel should be discouraged.⁴³
- Citalopram & escitalopram: It is predicted that esomeprazole slightly to moderately increases exposure to citalopram and escitalopram. Patients should be monitored and the dose adjusted if necessary.

Omeprazole slightly to moderately increases exposure to citalopram and escitalopram. Patients should be monitored and the dose adjusted if necessary.²

Methotrexate: PPIs decrease the clearance of methotrexate.² The risk appears to be dose dependent.⁴⁴

Tacrolimus: Esomeprazole, lansoprazole and omeprazole have been reported to increase plasma concentrations of tacrolimus.⁸⁻¹⁴ Tacrolimus concentrations and/or effects should be monitored as a matter of routine; it may be advisable to increase monitoring if a PPI is started or stopped, adjusting the tacrolimus dose if necessary.⁴⁴

With little difference among PPIs in terms of their clinical efficacy at equivalent doses, differences in drug interaction propensities become important factors in prescribing decisions. This is of particular importance in those receiving concomitant drugs with a narrow therapeutic window and in those patients who are taking multiple concomitant medications.⁴²

Pantoprazole, lansoprazole and rabeprazole have favourable drug interaction profiles under MMP review.

6.7 Patient factors

In the absence of clinical outcome data demonstrating superiority of one drug over another, drugs taken once daily are preferred to those requiring multiple daily doses.⁴⁵ This is not relevant to the use of PPIs in the treatment of GORD as PPIs are usually taken once daily for this indication.⁸⁻¹⁸

PPIs when taken once daily should be administered 30-60 minutes before breakfast to ensure maximum effect.^{24,32,33,46,47}

There are no differences between PPIs in terms of dosing and administration in the treatment of GORD under MMP review.

6.8 Cost

Value for money is a consideration when choosing a preferred PPI. It is also a consideration for patients who pay for their medicines. A drug of lower acquisition cost is preferred unless the more expensive drug has a proven advantage in terms of either efficacy or safety.





Figure 2 illustrates the PCRS reimbursed cost comparison of 28 dosage units of each PPI. The most expensive PPIs are both esomeprazole 40 mg and rabeprazole 20 mg. The least expensive PPI is pantoprazole 20 mg. Of note is that omeprazole 10 mg is more expensive than omeprazole 20 mg (\in 3.36 versus \in 2.80).

The World Health Organisation (WHO) collaborating centre for drug statistics methodology lists the defined daily dose (DDD) for each PPI for the treatment of GORD (Table 7), and this is utilised to compare the reimbursed cost of each PPI.⁴⁸

PPI	DDD
Esomeprazole	30 mg
Lansoprazole	30 mg
Omeprazole	20 mg
Pantoprazole	40 mg
Rabeprazole	20 mg

Table 7: The defined daily dose of each PPI for the treatment of GORD⁴⁸

The DDD can sometimes be a dose that is rarely or never prescribed because it is an average of two or more commonly used doses. For example, the DDD for esomeprazole is 30 mg.⁴⁸ The strengths of esomeprazole reimbursed by the HSE PCRS are 20 mg and 40 mg. Therefore, the reimbursed cost of one and a half times the 20 mg strength was calculated in this case.⁵





Figure 3 illustrates a cost comparison of the PPIs' reimbursed cost of 28 dosage units, based on the DDD. It shows that omeprazole is the least expensive PPI, while rabeprazole is the most expensive based on the DDD.

NICE have issued guidance on dosage of PPIs, shown in Table 4 (section 6.3, page 15). Based on this dosage guidance, the reimbursed cost for 28 dosage units of individual PPIs are compared below:

- The lowest cost full (standard) dose PPI is omeprazole 20 mg once daily (€2.80) followed by pantoprazole 40 mg once daily (€3.08).
- The lowest cost low (on-demand) dose PPI is pantoprazole 20 mg once daily (€2.52) followed by lansoprazole 15 mg once daily (€3.08).
- The **lowest cost double-dose PPI** is omeprazole 40 mg once daily (€5.60) followed by pantoprazole 40 mg twice daily (€6.16).
- The lowest cost differential between full (standard) dose and low (on-demand) dose
 PPI is with pantoprazole (€3.08 versus €2.52).

Pantoprazole and omeprazole are the preferred PPIs in terms of cost under MMP review. Pantoprazole has a favourable cost profile across both strengths relative to other PPIs.

6.9 National prescribing trends

The MMP recognises that clinical experience is a factor for prescribers when choosing a medication. In order to determine prescribing trends for the PPIs under review, the MMP performed analyses of the PCRS pharmacy claims.



Figure 4: Volume of claims reimbursed by the PCRS for PPIs on the GMS scheme September 2016-August 2017

Figure 4 illustrates the total volume of claims reimbursed by the PCRS for each of the PPIs on the GMS scheme from September 2016-August 2017. Esomeprazole represents 36% of the volume of claims reimbursed followed by lansoprazole, pantoprazole, omeprazole and rabeprazole.



Figure 5: Number of prescriptions for PPIs on the GMS scheme September 2016-August 2017

Figure 5 highlights that in the 12 month period from September 2016 to August 2017 inclusive, esomeprazole remained the most commonly prescribed PPI on the GMS scheme; in September 2016 there were 102,166 prescriptions for esomeprazole increasing to 110,682 prescriptions in August 2017. There was limited fluctuation in the number of prescriptions for other available PPIs.⁴⁹



Figure 6: Total expenditure for each PPI on the GMS scheme January 2015-August 2017

Figure 6 illustrates that from June 2015, total expenditure on esomeprazole started to increase following an initial reduction, while total expenditure on pantoprazole, lansoprazole and rabeprazole remained relatively static since May 2015, total expenditure on omeprazole

has decreased.⁴⁹ Figure 6 also highlights the impact of reimbursement cost reductions that occurred in May 2015 and January 2017.⁵⁰

PPI	Number of prescriptions*	Percentage of prescriptions
Esomeprazole 20 mg	252,044	26.5%
Esomeprazole 40 mg	699,143	73.5%
Total	951,187	
Lansoprazole 15 mg	81,872	13.1%
Lansoprazole 30 mg	542,671	86.9%
Total	624,543	
Omeprazole 10 mg	19,606	4.3%
Omeprazole 20 mg	285,148	62.4%
Omeprazole 40 mg	152,370	33.3%
Total	457,124	
Pantoprazole 20 mg	125,679	23.6%
Pantoprazole 40 mg	407,549	76.4%
Total	533,228	
Rabeprazole 10 mg	8,068	17.8%
Rabeprazole 20 mg	37,294	82.2%
Total	45,362	

Table 8: Breakdown of tot	al numbe	r of prescriptions f	or different	strengths of	PPIs on the
GMS scheme from January	2017-Se	ptember 2017			

*Cumulative number of prescriptions over the nine-month period.

Table 8 shows that the majority of prescriptions dispensed for esomeprazole, lansoprazole, pantoprazole and rabeprazole in the period from January 2017 to September 2017 were for the higher strength preparation. The majority of prescriptions dispensed for omeprazole were for the 20 mg strength.⁴⁹

The British National Formulary (2018) states that PPIs should be prescribed for appropriate indications at the <u>lowest effective dose</u> for the shortest period; the need for long-term treatment should be reviewed periodically.²

Pantoprazole, lansoprazole and esomeprazole command the greatest share of the GMS scheme under MMP review.

7. Conclusion

Following a review of the available evidence and taking into account the following criteria: licensed therapeutic indications, clinical outcome data, international clinical guidelines, adverse drug reaction profiles, cautions and contraindications, drug interaction profiles, patient factors, cost and national prescribing trends, <u>pantoprazole</u> is recommended by the MMP as the preferred PPI for the treatment of GORD.

Based on the current evidence <u>pantoprazole</u> is the MMP's preferred PPI for the treatment of GORD.

- ✓ Pantoprazole is licensed for the treatment of GORD.
- Pantoprazole has a favourable adverse drug reaction profile.

✓ Pantoprazole has a favourable drug interaction profile.

 Pantoprazole has a favourable cost profile across both available strengths.

8. Prescribing recommendations and deprescribing PPIs in GORD

8.1 Prescribing recommendations for PPIs in GORD

- 1. Before prescribing a PPI:
 - Patients should be offered lifestyle advice including advice on healthy eating, weight reduction where appropriate and smoking cessation. Patients should be advised to avoid known precipitants associated with their dyspepsia symptoms such as smoking, alcohol, coffee, chocolate and fatty foods. Raising the head of the bed and having their main meal well before going to bed can also help some patients.³¹
 - A medication review should be carried out for possible causes of dyspepsia e.g. calcium channel blockers, nitrates, bisphosphonates, corticosteroids and NSAIDs. Consider stopping or changing the drug that is causing the symptoms if possible.^{31,36}
- To minimise potential side-effects from PPIs, particularly associated with long-term use, prescribers are encouraged to only use PPIs where clearly indicated, at the lowest effective dose and for the minimum period of time.^{2,36}
- PPI therapy should be reviewed after the initial course of treatment (4-8 weeks), and discontinued as appropriate. For patients prescribed PPIs long-term, a review should be undertaken at least annually.^{36,47}
- Patients started on a PPI while in hospital should have its use reviewed on dischargeto avoid inappropriate continuation where short-term prophylactic use was intended.³⁶
- The use of long-term PPI therapy should be carefully considered in older people, those who are frail and those with complex co-morbidity.³⁶

8.2 Deprescribing PPIs in GORD

Deprescribing is an active review process that prompts prescribers to identify medications, which are not performing effectively in the risk-benefit trade-off and may in fact be causing harm to the patient.⁵¹

There are different approaches to deprescribing PPIs outlined in other jurisdictions.^{31,52,53}

In the United Kingdom, NICE guidance (CG184) *GORD and dyspepsia in adults: investigation and management* (2014), recommends that patients who need long-term management of dyspepsia symptoms should be encouraged to reduce their use of prescribed medication in a stepwise manner: by using the effective lowest dose, by trying "as-needed" use when appropriate, and by returning to self-treatment with antacid and/or alginate therapy (unless there is an underlying condition or co-medication that needs continuing treatment).³¹

In Canada, Farrell et al. (2017) have developed a guideline for deprescribing proton pump inhibitors.⁵² The deprescribing algorithm developed by Farrell et al. (2017) is available at <u>https://deprescribing.org/</u>.

This guideline recommends that in adults who have completed a minimum of four weeks of PPI treatment for heartburn, mild to moderate GORD, oesophagitis, and whose symptoms have resolved, the PPI dose can be reduced or used "on-demand" or stopped.⁵²

"On-demand" use refers to daily intake of a PPI for a period of time sufficient to achieve resolution of a patient's reflux symptoms. Following symptom resolution, the medication is discontinued until the patient's symptoms return, at which point medication is again taken daily until the symptoms resolve. The recommendation to lower the dose or switch to on-demand PPI use was based on factors including a lack of evidence of serious harm from deprescribing, the evidence for the benefits of reducing inappropriate PPI use in terms of pill burden and reduced side-effects and the cost of inappropriate PPI use. The authors suggest that switching to a H2RA, antacid or alginate can be considered.⁵²

These recommendations do not apply to patients who have or have had Barrett's oesophagus, severe oesophagitis grade C or D, or documented history of bleeding gastrointestinal ulcers.⁵²

30

In Australia, The *National Prescribing Service (NPS) Medicinewise*, have provided information on "stepping down a PPI for GORD".⁵³ An algorithm developed by NPS Medicinewise is available at <u>https://www.nps.org.au/news/stepping-the-appropriate-path-with-gord-medicines</u>.

If symptoms are well controlled after the initial 4-8 week course of a PPI, NPS Medicinewise recommend that treatment is titrated down to the lowest dose and frequency that controls symptoms, or stopped. The approach to stepping down a PPI should be individualised in consultation with the patient.⁵³

NPS offer different options for stepping down a PPI. These options are:

- Taking the standard dose less often (for example, alternate-day dosing)
- Reducing the PPI dose to a lower dose
- Or only taking PPIs "on demand" when a patient experiences symptoms.⁵³

A patient can move between these options, depending on their level of symptom control. If symptoms are well controlled, an attempt can be made to step down treatment further, or to stop. In the event that symptoms return, the patient should be stepped back to the PPI dose that provided adequate symptom control.⁵³

An example of an approach which could assist in deprescribing a PPI in GORD is illustrated in Figure 7 (unless there is an underlying condition or comedication that needs continuing treatment).



Figure 7: An example of deprescribing a PPI in GORD

Based on current evidence the MMP recommends that PPI therapy for GORD should be:

- Initiated for a short duration depending on the indication and careful consideration should be given before prescribing long-term
- Prescribed at the lowest effective dose
- Reviewed regularly with the aim of reducing or stopping PPI treatment if symptoms are well controlled, unless there is a recognised indication for long-term treatment.

References

 Health Service Executive. 15th April 2013. Preferred Drugs Circular No. 005/13. Available:

https://www.hse.ie/eng/staff/pcrs/circulars/pharmacy/medicines%20management%20 programme.pdf. [Accessed 11th June 2018].

- British National Formulary (BNF). 2018. Pharmaceutical Press. [Online]. Available: <u>https://www.new.medicinescomplete.com/#/</u>. [Accessed 11th June 2018].
- 3. Shin J, Sachs G. Pharmacology of proton pump inhibitors. *Curr Gastroenterol Rep* 2008; 10(6): 528-534.
- 4. Hellstrom P, Vitols S. The choice of proton pump inhibitor: Does it matter? *Basic & Clinical Pharmacology & Toxicology* 2004; 94(3): 106-111.
- Health Service Executive Primary Care Reimbursement Service. Search reimbursable items. Available: <u>https://www.sspcrs.ie/druglist/pub;JSESSIONID12=0EfVT-4LW-</u> <u>9h9vZnIZ8W3zjO5qAYHUvxwrwdvgcQjq2-nqnqAHSx!986839034!920797968</u>. [Accessed 6th June 2018].
- Health Products Regulatory Authority (HPRA). Human medicines listing. Available: <u>https://www.hpra.ie/homepage/medicines/medicines-information/find-a-medicine</u>. [Accessed 6th June 2018].
- Health Service Executive Primary Care Reimbursement Service. Statistical Analysis of Claims and Payments 2007-2017. Available: <u>https://www.sspcrs.ie/portal/annualreporting/report/annual</u> [Accessed 26th Nov 2018].
- Nexium[®] 20 mg gastro-resistant tablets (Esomeprazole). Summary of Product Characteristics. Last revised June 2017. Available: <u>http://www.hpra.ie/img/uploaded/swedocuments/LicenseSPC_PA0970-027-001_20122017085050.pdf</u>. [Accessed 6th June 2018].
- Nexium[®] 40 mg gastro-resistant tablets (Esomeprazole). Summary of Product Characteristics. Last revised June 2017. Available: <u>http://www.hpra.ie/img/uploaded/swedocuments/LicenseSPC_PA0970-027-</u> <u>002_20122017085043.pdf</u>. [Accessed 6th June 2018].
- Zoton FasTab[®] 15 mg Oro-Dispersible Tablets (Lansoprazole). Summary of Product Characteristics. Last revised March 2018. Available: <u>http://www.hpra.ie/img/uploaded/swedocuments/LicenseSPC_PA0822-101-</u> <u>002_21032018101048.pdf</u>. [Accessed 6th June 2018].
- Zoton FasTab[®] 30 mg Oro-Dispersible Tablets (Lansoprazole). Summary of Product Characteristics. Last revised March 2018. Available: <u>http://www.hpra.ie/img/uploaded/swedocuments/LicenseSPC_PA0822-101-</u> <u>003_21032018101041.pdf</u>. [Accessed 6th June 2018].
- Losec Mups[®] 10 mg gastro-resistant tablets (Omeprazole). Summary of Product Characteristics. Last revised May 2017. Available: <u>http://www.hpra.ie/img/uploaded/swedocuments/LicenseSPC_PA0970-044-</u> <u>006_22052017151130.pdf</u>. [Accessed 6th June 2018].

- Losec Mups[®] 20 mg gastro-resistant tablets (Omeprazole). Summary of Product Characteristics. Last revised May 2017. Available: <u>http://www.hpra.ie/img/uploaded/swedocuments/LicenseSPC_PA0970-044-</u> 007_22052017151122.pdf. [Accessed 6th June 2018].
- Losec Mups[®] 40 mg gastro-resistant tablets (Omeprazole). Summary of Product Characteristics. Last revised May 2017. Available: <u>http://www.hpra.ie/img/uploaded/swedocuments/LicenseSPC_PA0970-044-</u> 008_22052017151113.pdf. [Accessed 6th June 2018].
- Protium[®] 20 mg gastro-resistant tablets (Pantoprazole). Summary of Product Characteristics. Last revised February 2018. Available: <u>http://www.hpra.ie/img/uploaded/swedocuments/LicenseSPC_PA1547-009-002_02022018144127.pdf</u>. [Accessed 6th June 2018].
- Protium[®] 40 mg gastro-resistant tablets (Pantoprazole). Summary of Product Characteristics. Last revised February 2018. Available: <u>http://www.hpra.ie/img/uploaded/swedocuments/LicenseSPC_PA1547-009-003_02022018144120.pdf</u>. [Accessed 6th June 2018].
- Pariet[®] 10 mg gastro-resistant tablets (Rabeprazole). Summary of Product Characteristics. Last revised October 2017. Available: <u>http://www.hpra.ie/img/uploaded/swedocuments/LicenseSPC_PA0748-041-001_26102017153049.pdf</u>. [Accessed 6th June 2018].
- Pariet[®] 20 mg gastro-resistant tablets (Rabeprazole). Summary of Product Characteristics. Last revised October 2017. Available: <u>http://www.hpra.ie/img/uploaded/swedocuments/LicenseSPC_PA0748-041-</u> 002_26102017153042.pdf. [Accesssed 6th June 2018].
- 19. Vakil N, Zanten S, Kahrilas P et al. The Montreal definition and classification of gastroesophageal reflux disease: a global, evidenced-based consensus paper. *Am J Gastroenterol* 2006; 101: 1900-1920.
- 20. European Medicines Agency. 2011. Guideline on the evaluation of drugs for the treatment of Gastro-oesophageal reflux disease. Available: http://www.ema.europa.eu/docs/en_GB/document_library/Scientific_guideline/2011/03/WC500103307.pdf. [Accessed 4th July 2018].
- 21. Dent J, El-Serag HB, Wallander M et al. Epidemiology of gastro-oesophageal reflux disease: a systematic review. *Gut* 2005; 54: 710-717.
- 22. Savarino E, De Bortoli N, De Cassan C et al. The natural history of gastro-oesophageal reflux disease: a comprehensive review. *Disease of the Oesophagus* 2017; 30(2): 1-9.
- 23. Li Mei-Juan, Li Qing, Sun Min et al. Comparative effectiveness and acceptability of the FDA-licensed proton pump inhibitors for erosive oesophagitis-A PRISMA-compliant network meta-analysis. *Medicine* 2017; 96(39): e8120.

- 24. Therapeutics Initiative. 2016. A systematic review of proton pump inhibitors for the treatment of adult patients with symptomatic gastroesophageal reflux disease or peptic ulcer disease. Available: <u>https://www2.gov.bc.ca/assets/gov/health/health-drug-coverage/pharmacare/derp-ppi.pdf</u>. [Accessed 26th June 2018].
- 25. Moayyedi P, Santana J, Khan M et al. Medical treatments in the short-term management of reflux oesophagitis. *Cochrane Database of Systematic Reviews* 2007; Issue 2 Art. No: CD003244. DOI: 10.1002/14651858.CD003244.pub2
- 26. Canadian Optimal Medication Prescribing and Utilisation Service. 2007. Proton pump inhibitor project overview: summaries. Available: <u>https://www.cadth.ca/sites/default/files/compus/reports/compus_PPI_summaries_ove_rview_final.pdf</u>. [Accessed 24th June 2018].
- 27. Gralnek IM, Dulai GS, Fennerty MB et al. Original article: Esomeprazole versus other proton pump inhibitors in erosive oesophagitis; a meta-analysis of randomised controlled trials. *Clinical gastroenterology & hepatology* 2006; 4: 1452-1458.
- 28. Edwards SJ, Lind T, Lundell L. Systematic review: proton pump inhibitors (PPIs) for the healing of reflux oesophagitis-a comparison of esomeprazole with other PPIs. *Alimentary Pharmacology & Therapeutics* 2006; 24(5): 743-50.
- 29. Vakil N, Fennerty MB. Systematic review: direct comparative trials of the efficacy of proton pump inhibitors in the management of gastro-oesophageal reflux disease and peptic ulcer disease. *Alimentary Pharmacology & Therapeutics* 2003; 18: 559-568.
- 30. Klok RM, Postma MJ, Van Hout BA et al. Meta-analysis: comparing the efficacy of proton pump inhibitors in short-term use. *Alimentary Pharmacology & Therapeutics* 2003; 17(10): 1237-1245.
- 31. NICE [CG184]: Nov 2014. Gastro-oesophageal reflux disease and dyspepsia in adults: investigation and management. Available: <u>https://www.nice.org.uk/guidance/cg184/evidence/full-guideline-pdf-193203757</u>. [Accessed 19th June 2018].
- 32. World Gastroenterology Organisation. 2015. Global perspective on gastroesophageal reflux disease. Available: http://www.worldgastroenterology.org/UserFiles/file/guidelines/gastroesophagel-reflux-disease-english-2015.pdf. [Accessed 6th June 2018].
- 33. Fuchs KH, Babic B, Breithaupt W et al. EAES recomendations for the management of gastroesophageal reflux disease. *Surg Endosc* 2014; 28: 1753-1773.
- 34. Katz P, Lauren B, Gerson L et al. Guidelines for the diagnosis and management of gastroesophageal reflux disease. *Am J Gastroenterol* 2013; 108: 308-328.
- 35. Kahrilas P, Shaheen N, Vaezi M. American Gastroenterological Association Institute Technical Review on the Management of Gastroesophageal Reflux Disease. *Gastroenterology* 2008; 135(4): 1392-1413.
- 36. Prescribing PPIs. Drugs and Therapeutics Bulletin 2017; 55(10): 117-120.

- 37. Public Health England. 2013. Updated guidance on the management and treatment of Clostridium Difficile infection. Available: <u>https://assets.publishing.service.gov.uk/government/uploads/system/uploads/attachm ent_data/file/321891/Clostridium_difficile_management_and_treatment.pdf</u>. [Accessed 21st May 2018].
- 38. Medicines and Healthcare Products Regulatory Agency (MHRA). 2012. Proton pump inhibitors in long-term use: increased risk of fracture. Available: <u>https://www.gov.uk/drug-safety-update/proton-pump-inhibitors-in-long-term-useincreased-risk-of-fracture</u>. [Accessed 16th April 2018].
- 39. Medicines and Healthcare Products Regulatory Agency (MHRA). 2012. Proton pump inhibitors in long-term use: reports of hypomagnesaemia. Available: <u>https://www.gov.uk/drug-safety-update/proton-pump-inhibitors-in-long-term-usereports-of-hypomagnesaemia</u>. [Accessed 16th May 2018].
- 40. Medicines and Healthcare Products Regulatory Agency (MHRA). 2015. Proton pump inhibitors: very low risk of subacute cutaneous lupus erythematosus. Available: https://www.gov.uk/drug-safety-update/proton-pump-inhibitors-very-low-risk-of-subacute-cutaneous-lupus-erythematosus. [Accessed 16th April 2018].
- 41. Blume H, Donath F, Warnke A et al. Pharmacokinetic Drug Interaction Proflies of Proton Pump Inhibitors. *Drug Safety* 2006; 29(9): 769-784.
- 42. Wedemeyer R, Blume H. Pharmacokinetic drug interaction profiles of proton pump inhibitors: an update. *Drug Safety* 2014; 37(4): 201-211.
- 43. European Medicines Agency (EMA). 2010. Interaction between clopidogrel and protonpump inhibitors. Available: <u>https://www.ema.europa.eu/documents/publicstatement/public-statement-interaction-between-clopidogrel-proton-pumpinhibitors_en.pdf.</u> [Accessed 16th April 2018].
- Stockley's drug interactions. 2018. Pharmaceutical Press. [Online]. Available: <u>https://www.new.medicinescomplete.com/#/interactions/stockley</u>. [Accessed 19th June 2018].
- 45. Srivastava K, Arora A, Kataria A et al. Impact of reducing dosing frequency on adherence to oral therapies: a literature review and meta-analysis. *Patient Preference & Adherence* 2013; 7: 419-434.
- 46. Savarino V, Di Mario F, Scarpignato C. Proton pump inhibitors in GORD: An overview of their pharmacolgy, efficacy and safety. *Pharmacological Research* 2009; 59(3): 135-153.
- 47. All Wales Medicines Strategy Group. 2018. Safe use of proton pump inhibitors. Available: http://www.awmsg.org/docs/awmsg/medman/Safe%20Use%20of%20Proton%20Pump

<u>%20Inhibitors.pdf</u>. [Accessed 4th July 2018].

48. World Health Organisation (WHO) Collaborating Centre for Drug Statistics and Methodology. 2017. Define daily dose. Available: <u>https://www.whocc.no/atc_ddd_index/?code=A02BC&showdescription=yes</u>. [Accessed 11th June 2018].

- 49. PCRS database-total expenditure on PPIs (GMS only January 2015-August 2017). On file.
- 50. Health Service Executive. Reference Pricing. Available: https://www.hse.ie/eng/health/hl/generics/ref/. [Accessed 5th Oct 2018].
- 51. A new word to guide medication review. C, Frank. 6, 2014, Vol. 186.
- 52. Farrell B, Pottie K, Thompson W et al. Deprescribing proton pump inhibitors. *Canadian Family Physician* 2017; 63: 354-364
- 53. NPS Medicinewise. 2018. Stepping the appropriate path with GORD medicines. Available: <u>https://www.nps.org.au/news/stepping-the-appropriate-path-with-gord-medicines</u>. [Accessed 25th March 2019].

Bibliography

- Ronkainen J, Agreus L. Epidemiology of reflux symptoms and GORD. *Best Practice & Research Clinical Gastroenterology* 2013; 27(3): 325-337.
- Edwards SJ, Lind T, Lundell L. Systematic review of proton pump inhibitors for the acute treatment of reflux oesophagitis. *Alimentary Pharmacology & Therapeutics* 2001; 15: 1729-1736.
- Patti MG. An evidence-based approach to the treatment of gastroesophageal reflux disease. *JAMA Surg* 2016; 151(1): 73-78.
- Kahrilas PJ. Gastroesophageal reflux disease. *N Engl J Med* 2008; 359: 1700-1707.
- PrescQIPP. 2015. Safety of long term proton pump inhibitors. Available: <u>https://www.prescqipp.info/component/jdownloads/send/166-safety-of-long-term-ppis/1942-bulletin-92-safety-of-long-term-ppis.</u>
- Ackroyd R. Reflux oesophagitis. *Surgery* 2003; 21: 9-13.
- Chan FK, Leung WK. Peptic-ulcer disease. *The Lancet* 2002; 360: 933-941.
- Shi S, Klotz U. Proton pump inhibitors: an update of their clinical use and pharmacokinetics. *Eur J Clin Pharmacol* 2008; 64: 935-951.
- Chaplin S, Wong T. Proton pump inhibitors: their properties and their use in GORD. *Prescriber* 2012; 23(22): 35-38.
- Graham DY, Tansel A. Interchangeable use of proton pump inhibitors based on relative potency. *Clinical Gastroenterology and Hepatology* 2018; 16: 800-808.
- Langman MJS. Which PPI? *Gut* 2001; 49: 309-310.
- Strand DS, Kim D, Peura DA. 25 Years of Proton Pump Inhibitors: A Comprehensive Review. *Gut Liver* 2017; 11(1): 27-37.
- Noram A, Hawkey CJ. What you need to know when you prescribe a proton pump inhibitor. *Frontline Gastroenterol* 2011; 2(4): 199-205.

Appendix A

Reflux oesophagitis (also called erosive oesophagitis) is defined endoscopically by visible breaks of the distal oesophageal mucosa.¹⁹ The severity of reflux oesophagitis is usually graded according to the Los Angeles classification, from grades A to D denoting increasing severity and extension of inflammation.^{20,22} Further information on the Los Angeles classification of reflux oesophagitis is provided in Table 9.

able 5. Los Aligeles classification of renux desophagitis		
Grade A	One (or more) mucosal break(s) no longer than	
	5 mm, that does not extend between the tops	
	of two mucosal folds	
Grade B	One (or more) mucosal break(s) more than	
	5 mm long, that does not extend between the	
	tops of two mucosal folds	
Grade C	One (or more) mucosal break(s) that is	
	continuous between the tops of two or more	
	mucosal folds, but which involve(s) less than	
	75% of the oesophageal circumference	
Grade D	One (or more) mucosal breaks(s) which	
	involve(s) at least 75% of the oesophageal	
	circumference	

Table 9: Los Angeles classification of reflux oesophagitis

Note NICE defines severe reflux oesophagitis as Los Angeles classification C or D.³¹